



No. Z2 021860 0195 Rev. 00

Holder of Certificate: **Ledon A/S**
Vestergade 25
Gram
6510 Gram
DENMARK

Certification Mark:

**Product:** Seesaw

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.: 713176543-4

Valid until: 2025-01-14

Date, 2020-01-29

(Michael Weber)



Product Service

CERTIFICATE

No. Z2 021860 0195 Rev. 00

Model(s):

450, 4901, 300110, 300111,
300112, 302090, 302100,
302290, 302291, 302292,
302293, 642045, 642050,
300090CG, 642090CG

Parameters:

Model: safety area

450: 392 x 392 cm
4901: 486 x 340 cm
300110: 262 x 241 cm
300111: 280 x 241 cm
300112: 271 x 241 cm
302090: 347 x 343 cm
302100: 439 x 343 cm
302290: 304 x 227 cm
302291: 296 x 227 cm
302292: 273 x 253 cm
302293: 277 x 238 cm
642045: 341 x 510 cm
642050: 270 x 241 cm
300090CG: 512 x 315 cm
642090CG: 512 x 315 cm

Material: PE, steel

Tested according to:

EN 1176-1:2017
EN 1176-6:2017/AC:2019

Production Facility(ies):

021860